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T-25169109-11-R1

Verify Report

Overall result Pass

Please refer to the following pages for test result summary and notes.

Client information

Client: Go handmade Dsign International A/S
Address: Madevej 11-13, 6200 Aabenraa, Denmark

Sample information

Description: Glitter safety eyes

Country of origin: - Labeled age grade: -
Country of distribution: Europe Tested age grade: -
Material / composition: AS,ABS,TPE, Polyester Buyer: Go handmade Dsign

International A/S
Quantity submitted: 1 pkg

General information

Sample receipt date: 07-Apr-2025 Report date: 11-Apr-2025
Testing period: 08-Apr-2025 to 11-Apr-2025

QIMA (Hangzhou) Testing Co., Ltd.

Jé'r Xn

Jeremy Xu

Chemical Laboratory Manager

support@gima.com ¢ ©QIMA Limited
Page 1 of 5

Cfates

Verify Report



Test report # Report date
T-25169109-11-R1

11-Apr-2025
Result summary
At the request of the client, the following test were conducted:
Test(s) conducted Conclusion
EN 71-3: 2019+A1:2021 Safety of Toys, Migration of Certain Elements Pass
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Test report #
T-25169109-11-R1

Report date

11-Apr-2025
Detailed results
EN 71-3: 2019+A1:2021 Safety of Toys, Migration of Certain Elements
Test Method: EN 71-3:2019+A1:2021
Analytical Method: Inductively Coupled Plasma-Mass Spectrometry
Category lll: Scraped-off materials
Specimen No. 1 2 3 4 Soluble
Result Result Result Result RL Limit
Test Item
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Aluminum (Al) ND ND ND ND 50 28130
Antimony (Sb) ND ND ND ND 10 560
Arsenic (As) ND ND ND ND 10 47
Barium (Ba) ND ND ND ND 50 18 750
Boron (B) ND ND ND ND 50 15 000
Cadmium (Cd) ND ND ND ND 5 17
Chromium III (Cr l11)A ND ND ND ND 0.2 460
Chromium VI (Cr VI)A ND ND ND ND 0.05 0.053
Cobalt (Co) ND ND ND ND 10 130
Copper (Cu) ND ND ND ND 50 7700
Lead (Pb) ND ND ND ND 10 23
Manganese (Mn) ND ND ND ND 50 15 000
Mercury (Hg) ND ND ND ND 10 94
Nickel (Ni) ND ND ND ND 50 930
Selenium (Se) ND ND ND ND 10 460
Strontium (Sr) ND ND ND ND 50 56 000
Tin (Sn) ND ND ND ND 1 180 000
Organic TinA ND ND ND ND 33 12
Zinc (Zn) ND ND ND ND 50 46 000
Conclusion Pass Pass Pass Pass
Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected. Result value is less than reporting limit (RL).

ASoluble Chromium is reported when the soluble chromium result below the chromium VI limit.
AN Qrganic tin are not necessary to be determined when the Tin concentration is less than calculated limit (3.3 mg/kg) or
the components were confirmed to be pure metal.
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Test report #
T-25169109-11-R1

Specimen description

Specimen #
1

2
3
4

Specimen description

Transparent plastic
Black plastic
Translucent plastic

White synthetic leather with green glitter and glue

Verlfy Report

Report date
11-Apr-2025

Location
Eye

Eye

Eye base
Gasket
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Test report # Report date
T-25169109-11-R1 11-Apr-2025

Pictures

Sample photo:

End of the report

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and the method /regulation section(s) tested as described herein. If it is not further specified
in the report, the decision rule for stating conformity is based on the QIMA decision rule. (https://www.gima.com/conditions-of-service#decisionRule).This test report may not be
reproduced in whole or in part, without the written approval of QIMA (Hangzhou) Testing Co., Ltd.
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